

## September 11, 2019 Solstice Stone LLC

To Whom It May Concern:

LRV Value

Material Tested: Western Drystack Test Result: LRV Value of 37.41

Material Tested: Silver Travertine Test Result: LRV Value of 35.40

Testing was completed by Solstice Stone on 9/9/2019, using a Cromocon LRV Meter per manufacturer instructions.

Testing results are for information purpose only.

Solstice Stone is not responsible for errors in test results due to device malfunction.